A

Shaet 1 of 2

DATE 3/20/70

NUMBER 137
PLAINVILLE, CONNECTICUT 06062

SERVICE BULLETIN

* INDEX

CHANGES IN SERVICE & PARTS MANUAL

MODEL 70-15, 70-25 FORM 2515F

Several changes or modifications, have been made since the printing of this

manual,

These changes are noted below and refer to the particular page and

item which is affected. May we suggest that you check these off against the
specific pages referred to.

pAGE  ITEm
16 4
16 18
20 48
20 49
22 1
22 3
22 5
26 1
26 3
26 4
28 1
30 4
37-A 10
40 10
40 7
40 16
40 20
42 23
42 23
44 4

ALTERATION

Change 5202-6 to 5202-5

Change 5355-:50 to 5356-250

Change (2) 5251-832-6 to (2) S274N-832-6

Delete {2) 5201-8

Change $251-356-~14 3-56 x 7/8 to 5251-356~12 3=56 x 3/4
Change 5195=12 (2) to 5195-14 (2)

Change 19481 to 5195-4 (2) or S195-14

Change S301-5/16~24 to S5321-5/16-24

Change 5251-256-2 to 5211B=256=2

Change 5199-2 to 519B=2

Change 48022 to 48022-p

Change 20761 to S253-172-5

Change 4B193=1 to 48193

Change 11026 to 11026-1

Change 5254-540-2 to M,5. 267 5-40 x 1/4 self tapping screw
Change 38001 to 5360-9

Change 5324=5-40 Hex Nut to S$320=540, 5-40 "Keps" Nut
Change 47801 to 47916

Change 47762 to 47915

Change 23371 to 47936

AUDIO VISUAL - EDUCATIONAL TELEVISION PRODUCTS - FILM EDITING EQUIPMENT

KALART VICTORE 16MM SOUND MOTION PICTURE PROIECTORS »  CRAIGE SUPER 8MM, 16MM FILM EDITORS
TELE-BEAM® LARGE SCREEM TV PROJZCTORS »  16MM TV FILM CHAIN PROJECTCR



46

48

48

48A

4BA

48A

49

49

45

49A

484

48a

498

498

458

50

53

54

ITEM
11

14

51

51

15A

Shest 2 of 2

3/20/70
137

ALTERATION

Change 47B03-A to 47935-A

Change 11120 to S5195=7

Change Ma.S5. 19 to M.S. 133

Change 36201 to 5705-1-95, 1 watt
Change 11026 to 11026-1 |

Same as change an page 48

1 " L] It 1w 7"

1 " H i n L

f " " i L "

" " " 1] 1t "

1 n” n L] i "

Change 510K to 560K, 1 watt

Under projection lens 70-25, transfer 2" f:l,6
field flattner to line below zoom lens. (Optional)

Change 46230 te 20120 2" standard lens



i

PROJECTOR HEAD — OPERATOR’S VIEW

Part No.

No., Part No. Part Name Page Qty. No. Part Name Page Qty.
47689A Projector mech, assem. complete 1
1  47544-A Lamp house casting assembly 33 1 33 8290-0-3 40 x 3/16 Drive screw 2
2 47609 O ring drive belt 1 34 8251-540-16 5-40 x 1" Round head screw 1
3 47660A Motor assembly _ 37 1 35A 19015 Motor support sleeve *1
4 47629 Framing knob 1 35 30520 Motor support sleeve 3
5 S277-540-2 5-40 x 1/8 Socket set screw 1 36A S252-832-6 8-32 x 3/8 Flat head screw 1
6 46212 Pilot light cap 1 36 8§250-832-8 8-32 x 1/2 Truss head screw 3
£7 47657 Lens mount pivot 1 37  5277-540-3 5-40 x 3/16 Socket set screw 1
8 46145AR Automatic trip lever assembly 29 1 38 19482 Thrust washer As req'd
9 19303 Lens mount lock plate spacer 2 39 26726AR Sound sprocket tension arm assem 31 1
10 $254-540-2 5-40 x 1/8 Binder head screw 1 40 30368-A Sound sprocket assembly 1
11 46160 Lens mount lock plate 1 4]  2B6T725AR Reverse loop tension arm assem 31 1
12 23130 Pilot lamp 1 42  30369-A Shaft assembly loop roll 1
13 46150-A Trip cover assembly 1 43  30428-A Sound core assembly 31 1
14 46376 Belt separator 1 44 19210 Photo electric cell 1
15 5253-540-12 5-40 x 3/4 Fillister head screw 2 45 46163-A Photo cell cover 1
16 5321-5/16-24 5/16-24 Hex cap nut 1 46 47635 Starting lever 23 1
17 S251-440-3 4-40 x 3/16 Rd. head screw 2 47 19494 Thrust washer As req'd
18 S$254-832-6 8-32 x 3/8 Binder head screw 2 48 8277-832-2 8-32 x 1/8 Socket set screw 1
19 47505-A Body casting assembly 17 1 49 19369 Shim washers As req'd
20 47586 Casting mounting bracket 1 50 36159A Film roll assembly 2
21 S254-832-8 8-32 x 1/2 Binder head screw 2 51 S235-3 #3 "E" ring 2
22 S196-2 Eyelet washer 2 52 36154 Feed sprocket (solid) 1
23 8589-2 Rubber grommet 2 53 47685 Lens mount spring 1
24 20046 Lens mount plate screw 1 54 47515-A Film shoe assembly 31 2
*25  48033-AR Lens mount assembly 29 1 54A 48034-A Film shoe assembly - stainless steel
26 46230 Lens projection field flattener 55 §277-540-3 5-40 x 3/16 Socket set screw 1
2" Fl1.6 1 56 47863 Starting lever tab 1
26A 20120 Lens projection standard 2" F1.6 1 57 8251-832-20 8-32 x 1 1/4 Round head screw 1
27 82511-632-36 6-32 x 2 1/4 Brass round head screw 1 58 8253-540-12 5-40 x 3/4 Fillister head screw 2
28 19019-2R Body plate assembly 1 62 8254-540-5 5-40 x 5/16 Binder head screw 1
29 8$254-540-3 5-40 x 3/16 Binder head screw 3
30 S$324-632 6-32 Hex nut 1 * Note motor support sleeve 19015 must
31 S200-6 #6 Internal tooth lockwasher 1 be used to effect proper ground between
32 47841 Silent-sound nameplate 1 projector head and motor.

*See page 29 for additional information,

#48031 Pivot - lens mount assem. new style

)
/
i

28-29



- |

PROJECTOR HEAD — OPERATOR’S VIEW




91

PROJECTOR HEAD — OPERATOR’S VIEW

{Complete Breakdown)

No. Part No. Part Name Qty. No. Part No. Part Name Qty.
1 19480 Feed sprocket bearing 2 20 19104 Tension roll spring 1
2 5200-10 #10 Lockwasher 2 21  47505-A Body casting assembly 1
3 S324-1032  10-32 Hex nut 2 22 46216 Automatic trip pivot 1
4 3202-6 #6 External tooth C'sunk lockwasher 1 23 5199-8 #6 Plain washer 1
5 §252-632-6 6-32 x 3/8 Flat head screw 1 24 26734 Film support roll shaft 1
6 48003-A Hand operating shaft assembly 1 25 19086 Film support roll 1
T 47519 Film channel 1 26 85235-1 #1 "E" ring 1
8 19316 Film channel tension clip 2 27 36158 Film roller shaft 2
9 47998 Film channel tension clip spring 1 28 26749 Film trap roll shaft 1

10 $S254-540-3 5-40 x 3/16" Binder head screw 4 29  5235-3 #3 "E" ring 1
10A 47999 Screw, shoulder 1 30 25208 Take off feed roll 4
11 47860 Bushing rubber 4 31 20047 Film guard screw 1
12 22001 Base support washer 4 32 19875 Film guard screw roller i
13 478B15-A Base support sleeve assembly 4 33 36302 Film guard 1
14 20044 Hand shaft retaining screw 1 34 19089 Film guard spacer 1
15 8199-5 #5 Plain washer As req'd

16 8201-8 #8 Shakeproof external tooth lockwasher 4

17 S254-832-10 8-32 x 5/8 Binder head screw 4

18 8355-250 Fastex spring grip 4

19 19105 Tension roll spring hook 1




£LL

PROJECTOR HEAD — OPERATOR’S VIEW

{Complete Breakdown)




PROJECTOR HEAD — BACK SIDE AND REAR VIEW

No. Part No. Part Name Page Qty. No. Part No. Part Name Page Qty.
1 5254-832-4 8-32 x 1/4 Binder head screw 4 28 47952 Rewind spring 1
2 36155 Film shoe spring 31 2 29  46138A Rewind disc bar & pulley assembly 35 1
3 361586 Film shoe bracket 31 2 30 S235-3 #3 "E" ring 1
4 26836-A Takeup clutch assembly 27 1 31 S254-540-5 5-40x% 5/16 Binder head screw 1
5 23217 Takeup belt 2 32 8251-832-28 8-32x 1 3/4 Round head screw 1
6 19482 Thrust washer As req'd 33 4T697TA Rewind pulley bracket assembly 1
T 19494 Thrust washer As req'd 34 47603A Oil reservoir 29 1
8 47895-A Oiler assembly 1 35 S199-5 #5 Plain washer 1

11  8252-172-3 1-72 x 3/16 Flat head screw 2 36 8251-540-22 5-40x 1 3/8 Round head screw 1

12 36153 Felt retaining washer 1 37 11120 Fibre shim 1

13 S254-540-2 5-40x 1/8 Binder head screw 1 38 47535-A spiral intermediate gear & shaft

14 47608 0il tube support 1 assembly 27 1

15 47639 Shuttle spring 1 39 47223-A Filter flywheel assembly 27 1

16 47630 Shoulder screw 2 40 3253-540-5 5-40x 5/16 Fillister head screw 2

17 475204 Osc. sleeve & Cam hub assembly 23 1 41 47222-4A Loop roll flywheel {includes 40) 1
18 47631 Bowed spring 2 42 19180-A Sound sprocket drive gear assem 2% 1
19 47638 Shuttle oscillator spring 1 43 8235-3 43 "E" ring 1

20 5254-540-2 5-40x 1/8 Binder head screw 1 44 19469 Safety shutter trip spring 1

21 47527A Shutter & cam (matched pair) 23 1

22 48017A Shuttle and mounting arm assembly 25 1

23 47637 Spring starting lever plate 1

24 23381 Spring, start lever 1

25 49610 Flat drive belt 1

26 47177 Lug, start lever spring 1

27 S254-540-2 5-40 x 1/8 Binder head screw 1




=r
-—
o2
—
od
-—
—
—

[Eg]
—

A\

o M~ oo
——

PROJECTOR HEAD — BACK SIDE AND REAR VIEW




oz

PROJECTOR HEAD — BACK SIDE AND REAR VIEW

{Complete Breakdown)

No. Part No. Part Name Qty. No. Part No. Part Name Qty.
1 30254A Reel arm locking screw assembly 1 33 47635 Starting lever 1
2 82353-3 #3 "E" ring 1 34 47634-A Start lever plate sub assembly 1
3 26208 Take off feed roll 2 35 S254-540-4 5-40 x 1/4 Binder head screw 2
4 8235-3 43 "E" ring 1 36 S235-1 #1 "E" ring 2
5 19480 Feed sprocket bearing 2 37 47619 Drive mech link 1
6 30463-A Shaft and sleeve assembly 1 38 S8235-3 #3 "E" ring 1
T 47532 Body casting 1 39 15369 Plain washer As req'd
8 47504 Shutter housing casting 1 40 47555-A Start lever idler assembly 1
9 47640 Shuttle spring pin 1 41 5254-540-6 5-40 x 3/8 Binder head screw 1
10 5318-1032 10-32 Elastic stop nut 2 42 47632 Framing eccentric 1
11 8290-0-2 #0 x 1/8 Drive screw 2 43 47631 Bowed spring 2
12 WwW-5 .010 Thick x 3/16 1.D. x 5/16 O.D. 44  48017-A Shuttle and mounting arm assembly 1
plain washer 4 45 47639 Shuttle spring 1
13 47643 Shutter housing cover 1 46 3555-5-8 #5 x 1" Vinyl sleeving 1
14 8235-2 #2 "E" ring 2 47 47615 Belt idler mounting stud 1
15 47627 Framing spacer 2 48 8251-832-6 8-32 x 3/8 Round head screw 2
16 47628 Framing spring 1 49 S201-8 #8 External tooth lockwasher 2 |
17 47620 Framing shaft 1 50 26716 Shutter housing pivot pin 1 |
18 47629 Framing knob 1 51 S253-540-7 5-40 x 7/16 Fillister head screw 2 |
19 5277-540-2 5-40 x 1/8 Socket set screw 1 52 19482 Thrust washer As req'd \
20 47621 Framing bell crank 1 53 26728 Operating lever pivot 1
21 S195-29 Plain washer 1/32 thick x 3/16 1.D. x 54 195086 Takeup spring, 1
5/16 0.D. 4 55 S235-3 #3 "E" ring 1
22 47630 Shoulder screw 2 586 S$254-540-3 5-40x 3/16 Binder head screw 1
23 47695A Fire shutter assembly 1 57 26722-A Takeup lever assembly 1
24 19471 Safety shutter guide 2 58 19500 Hand operating shaft bearing 1
25 8278-540-5 5-40x 5/16 "Sems" flat head screw
with lockwasher 2
26 20084 Safety shutter eccentric 1
27  8185-5 #5 Steel flat washer 1
28 5254-540-6 5-40 x 3/8 Binder head screw 1
29 19172 Starting lever pivot washer 2
30 10171 Starting lever pivot 1
31 S254-540-3 5-40 x 3/16 Binder head screw 1
32 47863 Starting lever tab 1




i<

PROJECTOR HEAD — BACK SIDE AND REAR VIEW

(Complete Breakdown)




A A

OSCILLATING SLEEVE & CAM HUB ASSEMBLY

CAM SHUTTER & OSCILLATOR ASSEMBLIES

No. Part No. Part Name . Qty. No. Part No. Part Name Qty.
47520A Oscillating sleeve & cam hub assembly 1 1 S251-356-14 3-56 x 7/8 Round head screw 3
1 47521-A Oscillating hub and shaft assembly 1 2 47611 Pulley 1
2  B8220-1 1/16 x 9/32 Drive lock pin 1 3 4T7527A Main cam & shutter 2 interr
3 8195-12 Shim washer 2 (matched pair) includes 3A and 7 1
4 19479-2 Oscillating sleeve & bushing assembly 1 3A 47527 Shutter, two interr 1
5 19481 Shim washer {As req'd}(2 min) 4 4752BA Main cam & shutter 3 interr
8 S220-4 1/16 x 3/8 Drive lock pin 1 {matched pair) includes 4A and 7 1
7 47533 Spiral drive pinion 1 4A 47526 Shutter - three interr 1
b 47822 Spacer, washer (thin) As req'd
6 47525 Spacer, washer (thick) 3
T 47523 Main cam 1
8 47524 Oscillating cam 1
9  47520A Oscillating sleeve & cam hub assem 1
STARTING LEVER ASSEMBLY BODY PLATE ASSEMBLY
No. Part No. Part Name Qty. No. Part No. Part Name Qty.
1 19172 Starting lever pivot washer 2 59  47924-A Body plate assembly 1
2 191M Starting lever pivot 1 B0 S5254-540-2 5-40x 1/8 Binder head screw 2
3 476356 Starting lever 1 61 48004 Shutter guard 1
4 8277-540-3 5-40 x 3/16 Socket set screw 1 62 S276-4-3 #4 Truss head sheet metal screw 1
5 47863 Tab, starting lever 1
6 47637 Spring, start lever plate 1
7 4T7634-A Start lever plate sub assembly 1
8 S254-540-4 5-40 x 1/4 Binder head screw 2




= A

STARTING LEVER ASSEMBLY

S
BODY PLATE ASSEMBLY




¥T

STARTING LEVER IDLING ASSEMBLY

SHUTTLE AND MOUNTING ARM ASSEMBLY

No. Part No. Part Name Qty. No. Part No. Part Name Qty.
47555A Starting lever idler assembly 1 48017-A Shuttle and mounting arm assembly 1
1 5235-3 #3 "E" ring 1 1 47591 Spring pin 1
2 10482 Shim washer 2 2 48002 Spring retainer 1
3 47598 Idler bearing 1 3 48000 Spring, shuttle 1
4 47596A Starting lever idler plate assembly 4 47593-A Mounting arm assembly 1
(includes 3, 4A, 5H) 1 5 47633 Shuttle ball felt 1
4A 47596-2 Start lever idler plate sub assembly 1 6 47589 3/16 Dia Steel ball 1
5 8354-1M Retainer 1 7 47590 1/8 Dia Steel ball 1
6 47618 Felt, oiling 1 8 48001 Link, spring 1
7  47600A Idler pulley assembly 1 9 48016-A Shuttle assembly 1
47602 Stud 10 47639 Shuttle spring 1

STILL PICTURE SHUTTER ASSEMBLY

No. Part No. Part Name Qty.
47549-A Still picture shutter assembly 1
1 47549-2 Still picture shutter sub assembly 1
2 19345 Still picture shutter pivot 1
3 S254-540-4 5-40 x 1/4 Binder head screw 1
4 47271 Filter glass 2
5 47556 Glass separating spring 1
6 5235-2 #2 "E" ring 3




ST

STARTING LEVER IDLING ASSEMBLY

STILL PICTURE SHUTTER ASSEMBLY




9T

TAKE-UP CLUTCH ASSEMBLY

FILTER GEAR AND FLYWHEEL ASSEMBLY

No. Part No. Part Name Qty. No. Part No. Part Name Qty.

26836A Take up clutch assembly complete | 47223A Filter flywheel & gear assembly 1
1 26836-2 Gear and hub assembly 1 1 $253-540-5 5-40x 5/16 Fillister head screw 2
2 26826 Clutch ball 6 2 47223-2 Sound sprocket flywheel & hub assembly 1
3 26825 Clufch bhall retainer 2 3 8251-256-2 2-56 x 1/8 Round head screw 2
4 26859-A Take up pulley assembly 2 4 5199-2 #2 Plain washer 2
5 23063 Thrust washer 1 5 19248-50 Sound filter spring 1
6 S277-832-2 8-32 x 1/8 Socket set screw 2 6 19270-2 Sound sprocket gear assembly 1
7 2B6880-A Cam and hub assembly 1 T 19248 Sound filter spring 1
8 46430 Clutch actuating spring 2 19270-A Hub assembly sound sprocket gear

(assembly of 3, 4, 5, 6, T)
See page 8 for Service and Care.
SPIRAL INTERMEDIATE GEAR & SHAFT ASSEMBLY FEED SPROCKET DRIVE GEAR ASSEMBLY
No. Part No. Part Name Qty. No. Part No. Part Name Qty.
47535-A Spiral intermediate gear and 19180-A Feed sprocket drive gear assembly 1
shaft assembly 1 1 S254-540-5 5-40 x 5/16 Binder head screw 3
1 S301-5/16 24 5/16-24 Hex cap nut 1% 2 19180 Sound sprocket drive gear 1
2 30190-2 Spiral intermediate gear shaft & 3 19496-A Feed sprocket drive pinion assembly 1
hub assembly 1

3 S195-16 3/16 x 3/8 x . 004 Flat washer As req'd
4 47536-A Spiral intermediate pinion assembly 1
5 5195-9 3/16 x 3/8 x 1/64 Flat washer 1
6 S235-3 #3 "E" ring 1

* Not furnished as part of assembly.




LT

SPIRAL INTERMEDIATE GEAR & SHAFT ASSEMBLY

FEED SPROCKET DRIVE GEAR ASSEMBLY




AUTOMATIC TRIP LEVER ASSEMBLY

{Safety Film Trips)

LENS MOUNT ASSEMBLY

No. Part No. Part Name Qty No. Part No. Part Name Qty.
46145-AR  Automatic trip lever assembly 1 47501-AR Lens mount assembly 1
1 46145-3R Automatic trip lever sub assembly 1 1 47bH02-A Aperture plate assem (includes 2 & 3) 1
2 T-149 Inside automatic trip roll 3 2 19289 Aperture plate rivet 1
v 3 T-148 Qutside automatic trip roll 3 3 301534 Aperture retaining plate assembly 1
4 26739 Hand trip knob 1 4 S254-632-3 6-32 x 3/16 Binder head screw 2
5 8235-1 #1 "E" ring 3 5 19859 Lens mount pivot plate 1
6 47303 Eccentric pivot 1 6 19209 Aperture plafe guide 1
7 S§254-440-5 4-40 x 5/16 Binder head screw 1 7 20045 Lens spring tension screw 1
8 S235-2 #2 "E' ring 1 8 13327 Lens lock screw 1
9 S5199-86 #6 Plain steel washer 1 8 30100-A Lens tension spring 1
10 46223 Automatic trip lever tension spring 1 10 30165 Lens mount lock plunger 1
11 19369 Shim washer As req'd 11 23240 Lens mount stop retainer 1
12 20215 Automatic trip plunger 1 12 19301 Lens mount stop screw 1
13  19254-2R Lens mount sub assembly (includes 4, 5) 1
14 S251-436-3 4-36 x 3/16 Round head screw 1
W LENS MOUNT ASSEMBLY (New Style}
o 15 30163 Lens mount spring release 1
16 20046 Lens mount plate screw 1
No. Part No. Part Name Qty. 17 S254-632-2 6-32 x 1/8 Binder head screw 2
4 3-A
| 48098 Bt crmoly . OIL RESERVOIR ASSEMBLY
2 48023 Guide, pressure plate 2 (Lubrimatic)
3 48030 Spring, pressure plate 2
4 48026 Lens spring 1 No. Part No. Part Name Qty.
5 48028 Lens lock screw 1 47603A Qil reservoir assembly 1
6 48038 Lens lock spring 1 1 47895-A Oiler assembly 1
7 48024 Lens block screw 2 2 47896-A Oil tube 1
8 30165 Lens mount lock plunger 1 3 8251-540-4 5-40x 1/4 Round head screw 2
9 19301 lL.ens mount stop screw 1 4 W-T4 #5 Fibre washer 2
10 48025 Lens mount 1 5 47605-A Cover assembly (includes 8 and 9) 1
11 30163 Lens mount spring release 1 5A 47605 Cover, oil reservoir 1
12 48029 Hinge spring 1 6 36270 Gasket 1
13  $251-436-3 4-36 x 3/16 Round head screw 1 7 47604 Oil reservoir body 1
14 §251-436-2 4-36 x 1/8 Round head screw 1 8 46220 Tube, oil 1
15 48135 Lens retaining tip 1
* See page 14 - 48031 9  47890A Qil reservoir tube & wick assembly 1




&%

AUTOMATIC TRIP LEVER ASSEMBLY
{Safety Film Trips)

OIL RESERVOIR ASSEMBLY

{Lubrimatic)

LENS MOUNT ASSEMBLY (New Style)

LENS MOUNT ASSEMBLY




SOUND CORE ASSEMBLY

LOOP TENSION ARM ASSEMBLY

No. Part No. Part Name Qty. No. Part No. Part Name Qty.
30428-A Sound core assembly 1 26725-AR Loop tension arm assenbly 1
1 S254-540-3 5-40 x 3/16 Binder head screw 1 1 26725-2R Loop tension arm sub-assembly 1
2 30428-3 Sound channel assembly 1 2 18058-A Loop tension roll 1
2A 26546-2 Sound channel sub assembly 1 3 26727 Tension roll grip 1
3 20593 Sound lens holder 1 4 5235-2 #2 "E" ring 1
4 20761 Sound lens holder screw 2
5 30428-2 Sound lens assembly 1
6 26545-2 Sound core sub assembly 1
7 36161 Escutcheon cap nameplate 1 SOUND SPROCKET TENSION ARM ASSEMBLY
8 §257-348-4 3-48 x 1/4 Oval head machine screw 2
9 S277-540-2 5-40 x 1/8 Socket set screw 1 No. Part No. Part Name Qty.
10 19221 Plug 1
11 $253-540-3 5-40 x 3/16 Fillister head screw 1 26726-AR Sound sprocket tension arm assembly 1
1 26726-2R Sound sprocket tension arm sub-assem. 1
] 2 19233-A Sound sprocket tension roll 1
° 3 26727 Tension roll grip 1
4 8235-2 #2 "E" ring 1
5 8235-3 #3 "E" ring 1
6 19579 Reverse sprocket tension roll 1
SOUND UNIT CASTING ASSEMBLY FILM SHOES
No. Part No. Part Name Qty. No. Part No. Part Name Qty.
1 46153-AR  Sound unit casting assembly 1 1 47515A Film shoe assembly 2
2 1787 Sound core lock screw 1* 1A 48034A Film shoe assembly (stainless steel) 2
3 46154 Insulating pad 1 2 36156 Film shoe bracket 2
4 8253-832-6 8-32 x 3/8 Fillister head screw 2 * 3 36155 Film shoe spring 2
5 19179 Bushing 1/4" 1,D, 2 4 S254-832-4 8-32 x 1/4 Binder head screw 4
6 19063 Bushing 3/16" I.D. 2

* Order separaitely, Not included in 46153AR assembly,




e

WARNING: Do nat tamper with
lock screw Nao., 9. Resetling this
screw requires use of sound lens
adjusting fibure, Part No. TB793.
It is suggested entire unit, 30428-3,
be sent to factory for fitting with

new sound optic, 30428.2,
2

SOUND CORE ASSEMBLY

U

SOUND SPROCKET
TENSION ARM ASSEMBLY

SOUND UNIT CASTING ASSEMBLY

g%/ )

FILM SHOES




4

LAMPHOUSE ASSEMBLY

No. Part No. Part Name Page Qty. No. Part No. Part Name Page Qty.
47544A Lamp house assembly 1 19 $254-440-2 4-40 x 1/8 Binder head screw 4
1 S279-256-2 2-56 x 1/8 Round head thread 20 46128 Switch lever 2
cutting screw 8 21 S$252-540-6 5-40x 3/8 Flat head screw 1
2 47578 Cover plate 1 22 §252-540-8 5-40x 1/2 Flat head screw i
3 47691 Scroll cover 23 $252-540-5 5-40x 5/16 Flat head screw 2
4 S254-540-2 5-40x 1/8 Binder head screw 1 24 S252-832-6 8-32 x 3/8 Flat head screw 2
5 8360-1 Wire clamp 1 25 46135 Lever pivot 1
6 47690 Diecast scroll 1 26 5199-5 #5 Plain washer 1
7 5254-540-4 5-40 x 1/4 Binder head screw 1 27T 41568A Rewind lock bracket assembly 1
8 5195-4 Fibre washer 1 28 47563 Scroll cushion 1
9 47553-A Power lead wire assembly 35 1 47545A Lamp baffle assembly 35 1
10 46127A Still and rewind lever tab 2 47817A Lamp house cover assembly 35 1
11 47559 Stud, lamp baffle 2
12 47551A Lamp house sub assembly 1
13 47558 Still shutter connecting wire 1
14 19345 8till picture shutter pivot 1
15 47549-A Still picture shutter assembly 1
16 8254-540-7 5-40 x 7/16 Binder head screw 1
17 47824 Nameplate 1
18 S277-540-3 5-40 x 3/16 Socket set screw 2




€€

LAMPHOUSE ASSEMBLY




LAMPHOUSE COVER ASSEMBLY

LAMP BAFFLE ASSEMBLY

No. Part No. Part Name Qty. No. Part No. Part Name Qty.

47817A Lamphouse cover asserribly 1 47545-A Lamp baffle assembly 1
1 47819-R Lamphouse cover 1 1 46111 Spring, reflector 1
2 47818-A Grill assembly 1 2 46110 Reflector 1
3 46103 Retaining screw 1 3 47545-2 Lamp baffle sub assembly 1
4 S301-121-12 1/8 x 3/16 Rivets 4 4 20510 Condenser lens 1
5 8235-3 #3 "E" ring 1 5 46109 Lens spring 1

6 47840 Emblem 1

POWER LEAD WIRE ASSEMBLY
8
No. Part No. Part Name Qty.
47553A Power lead wire assembly 1
REWIND DISC BAR AND PULLEY ASSEMBLY 1 20490 Lamp socket 1
2 8555-3-32  #3 x 4" Vinyl tubing 1
3 47566-A Lamp adjusting plate assembly 1
No. Part No, Part Name Qty. 4 47151 Motor and lamp switch 2
46138-A Rewind disc bar and pulley assembly 1 5 Switch nut 4
1 46138-2 Rewind pivot assembly 1 6 47573 Lamphouse terminal insulator 1
2 26883-2 Rewind pulley assembly 1 7 Switch washer 2
3 26909 Rewind pulley spacer 1 8 8324-1024 10-24 Hex nut 1
4 28918 Rewind belt guard 1 9 S199-10 #10 Plain washer 2
5 8200-10 #10 Internal tooth lockwasher 1 10 47825 Bowed washer 1
6 $324-1032 10-32 Hex nut 1 11 47565A Lamp and switch bracket assembly 1
12 47576 Lamp adjusting spacer As req’d

13 8252-436-T7 4-36 x 7/16 Flat head screw 2
14 47652 Mechanism power cord 1



11

REWIND DISC BAR AND PULLEY ASSEMBLY

POWER LEAD WIRE ASSEMBLY




ot

MOTOR ASSEMBLY

No. Part No. Part Name Qty. No. Part No. Part Name Qty.
47660-A Motor assembly 1 14A 5622-2 Knife connector 1
1 S277-832-3 8-32 x 3/16 Socket set screw 2% 15 26839 Governor brush insulator 3

2 47530 Fan, paddle 1#* 16 19534 Governor brush 3*

3 47658 Rewind sheave molded assembly 1#* 17 47745 Governor, two speed 1*
4 8223-062-500 1/16 x 1/2 Roll pin 2 18 47660 Brush end motor cap casting 1
5 47539 Pulley, motor 1 18A 47660-2 Motor brush end cap assembly 1
6 26840 Cap, pulley end, motor 1 19 20774 Brush holder set screw 2
7T 47291 5/16 Ball bearing rubber mounting 1 20 47542 Motor brush holder 2
8 26864 5/16 Ball bearing 1 21 47624 Motor brush 2
9 47661 Armature, motor 1 22 47623 Motor brush cap 2
10 26862 1/4 Ball bearing 1 23 19788 Insulator, motor cap 3
11 47292 1/4 Ball bearing rubber mounting 1 24 19080 Motor field clamp stud 2
12 30519 Field, motor 1 25 26872 Motor cap screw 2
13 19010 Motor field sleeve 2 26 S5277-832-2 8-32 x 1/8 Socket set screw 1
14 s622-1 Knife connector i 27T 47923 Fan auxiliary, motor 1

* Order separately, not furnished as part of 47660-A.



LE

22 21 20

MOTOR ASSEMBLY




Y.iE

INDUCTION MOTOR ASSEMBLY

No. Part No. Part Name Qty
48195-8P Induction motor assembly 1

1 8277-832-3  8-32 x 3/16 Socket set screw 2%

2 47530 Fan, paddle 1*
3 47658 Rewind sheave molded assembly 1
4  8277-832-3  8-32 X 3/16 Socket set screw 2
5 48192-1 Clamp 2
6 48198 Condenser, motor starting 1
7 8254-540-3  5-40 x 3/16 Binding head screw 2
8 48199 Relay, motor starting 1
9  48193-A Bracket assembly 1
10 48193-1 Bracket 1
11 48192-5P Induction motor 1
12 48196 Pulley, 50/60 cycle 1
13 8277-832-3  8-32 x 3/16 Socket set screw 1

* Order separately, not furnished as part of 48195-SP,



q4LE

INDUCTION MOTOR ASSEMBLY




8t

FRONT AND REAR REEL ARMS

No. Part No. Part Name Qty. No. Part No. Part Name Qty.
1 30380-A Front reel arm assembly, complete 1 10 23217 Take-up belt 1*
1A 30379-2 Reel arm sub-assembly (front or rear) 1 11 23216 Rewind belt 1*
2 3253-632-2 6-32 x 1/8 Fillister head screw 1 12 8l223-062-0305 Reel lock pin 1
3 22143 Reel shaft 1 13 8223-062-500 1/16 x 1/2 Roll pin i
4 20358 Reel lock spring 1 14 22143-A Reel shaft assembly 1
5 20359 Reel lock hall 1 15 S254-632-6 6-32 x 3/8 Binder head screw 2
6 2307 Reel lock 1 16 22042-50-R Reel arm auxiliary pulley 1
7 30379-AR Rear reel arm assembly, complete 1 17 30382-R Take-up reel pulley 1
8 30383-R Rewind reel pulley 1 18 27307 Reel arm friction washer 1
9 22042-50-R  Reel arm auxiliary pulley 1 19 19595 Reel arm friction spring 1

20 26937 Reel arm bushing 2

*Order separately. Not furnished as part of reel arm assembly.






oY

ELECTRICAL COMPONENTS

P.E.C. LEAD & EXCITER LAMP COMPONENTS

No.

Part No. Part Name Qty. No. Part No. Part Name Qty.

4'7554-A Motor wiring harness 1 1 S251-540-18 5-40 x 1 1/8 Round head screw 2

1 26950 Insulator 1 2 19389 Pilot lamp socket insulator 1

2 47642 Block, connector 1 3 19296 Pilot lamp socket 1

3 8254-540-4 5-40 x 1/4 Binder head screw 2 4 47101 Pilot lamp sleeve 2

4 23340 Switch 5.P.S8, T, 1 5 23144 Washer 2
5 30531 Lock, switch 1 6 S198-6 #6 Small brass flat washer As req'd

6 19685 Resistor 70-chm 30 watt 1 7 S254-540-3 5-40 x 3/16 Binder head screw 1

7 19862 Motor terminal insulator 3 8 20063 Cable clamp 1

8 5254-540-5 5-40 x 5/16 Binder head screw 2 9 20628 Exciter lamp socket plug, male 1

9 M.S, 253 2-56 x 3/8 Self tapping type F screw 2 10 26904-A Exciter lamp base plate assembly 1

10 11026 Switch D,P.D.T, 1 11 19547-51-2 Exciter lamp socket assembly 1

11 19223 Insulator 2 12 8253-540-5 5-40x 5/16 Fillister head screw 2

12 36228 Motor, condenser .22 MFD, 400 V. 1 13 S8254-540-8 5-40 x 1/2 Binder head screw 2

14 8360-1 Cable clamp 1

15 20078 Rubber grommet 1

16 38001 Clamp 1

18 23076 P.E.C. screw sleeve 2

19 8254-540-5 5-40x 5/16 Binder head screw 1

20 3324-540 5-40 Hex nut 1

21  47766-A P.E.C. lead & socket assembly 1

22 19143 Rubber grommet 2




[}

ELECTRICAL COMPONENTS

P.E.C. LEAD & EXCITER LAMP COMPONENTS




[A 4

70-15 AMPLIFIER

70-25 AMPLIFIER

No. Part No. Part Name Qty. No. Part No. Part Name Qty.
47770-A Amplifier complete 1 47901-A Amplifier complete 1
1 47767 Power transformer 1 1 26925 Power transformer i
2 47700 Female power plug 1 2 47700 Female power plug 1
3 bBY3GT Tube 1 3 b5U4 Tube 1

4 36261 Condenser 30/350v, 20/350V, 20/25V, Can 1 4 36210 Condenser electrolytic 10/450V,
5 36204 Condenser electrolytic 30/450V, Can 1 16/450V, Can 1
6 6973 Tube 2 5 36294 Condenser electrolytic 30/450V, Can 1
T 12AX7 Tube 1 6 6L6 Tube 2
8 7025 Tube 1 7  12AX7 Tube 1
9 30562-9A Tube shield assembly with lead 1 8 70256 Tube 1
10 47753 Photocell input 1 9 30562-9A Tube shield assembly w/lead 1
11 20629 Exciter lamp socket (female) 1 10 47753 Photocell input 1
12 23128 Fuse holder 1 11 20629 Exciter lamp socket (female) 1
14 26787-1 Speaker socket 1 12 23128 Fuse holder 1
15 18641 Switch, S.P.5.T. 1 14  26787-1 Speaker socket 1
16 18643 Phono jack 1 15 18641 Switch 5.P.3.T. 1
17 47760 Pilot light lens 1 16 18643 Phono jack 2
17A S701-1-1  Pilot light GE #47 1 17 47760 Pilot light lens 1
18 47759 Pilot light socket 1 17A sS701-1-1 Pilot light GE #4%7 1
19 47780 Center tone control knob 1 18 47759 Pilot light socket 1
20 47781 Outer tone control knob 1 19 47780 Center tone control knob 1
21 47825 Knob, volume control 1 20 47781 Outer tone control knob 1
22 S8277-832-2 8-32 x 1/8 Socket set screw 2 21 47825 Knob, volume control 2
23 47801 Nameplate 1 22  8277-832-2 8-32 x 1/8 Headless set serew 3
47855A Tone control assembly (includes 23 47762 Nameplate 1
47776 & 4779 1 S254-832-6 8-32 x 3/8 Binder head screw for
5254-832-6 8-32 x 3/8 Binder head screw for mounting to case 6
mounting to case ] 47855-A Tone control assembly (includes

473044 Cable assembly coax. 1 47776 & 47779) 1
47853 Cable tone control 3 conductor 1 25  47908-A Flush mount receptacle - 2 wire 1
47854 Cable volume control 2 conductor 1 25A 47927A Flush mount receptacle - 3 wire 1
28 48094 Cover 1 26 §252-632-6 6-32 x 3/8 Flat head screw 2
29 S254-540-4 5-40 x 1/4 Binding head screw 3 27 $254-6532-6 6-32 x 3/8 Binder head screw 2
5199-5 Washer 3 28 48094 Cover 1
20 S$254-540-4 5-40 x 1/4 Binder head screw 3
5199-5 Washer 3




)

70-15 AMPLIFIER

70-15, 70-25 Amplifier
with Rear Mounted
Power Plug

70-25 AMPLIFIER




70-15 PROJECTOR CASE

No. Part No. Part Name Qty. No. Part No. Part Name Qty.
4'71886-A Proj case complete w/5 x 7 in door 22 47836 Cord rack 2
' spkr. w/lifttop w/components as noted 1 22A 47906 Cord rack 1
47887-A Proj case complete w/lifttop w/o spkr. 1 23 S250-832-12 8-32 x 3/4 Truss head screw 4
1 47500A Projector case body assembly 24 38001 Cord clamp 1
includes 16, 17, 31 thru 39 1 25 47864 Rubber bumper 3
2 S276-4-3 #4 x 3/16 Sheet metal screw 6 26 S5199-8 #8 Plain washer 3
3 47758 Case grille 1 27 3200-8 #8 Internal tooth lockwasher 4
4 23371 Cord rack 2 28 5321-832 8-32 Cap nut 4
5 30419-A Reel arm bracket & clip assembly 1 29 48048A Case door assembly w/spkr. includes
items 18 thru 30A, 34 thru 39 1
6 30357-A Reel arm bracket & clip assembly 1 29A Door riveted assembly, plain. Refer 30
7 30256 Reel arm holder 2 29B Door riveted assembly (w/speaker
B 47798 Retainer, handle 2 openings) refer 30A 1
9  48125-A Handle insert & filler assembly 1 30 47865-A Case door assembly w/0 speaker
10 48123 Handle lift 2 includes 18, 25, 294, 34 thru 39 1
11  47803-A Lift top assembly includes 4, 5, 6, T, 30A 47809-3 Case door sub assembly (for speaker)
8, 9, 10, 114, 12, 13, 14, 15 1 includes 18, 25, 298, 34 thru 39 1
31 23111 Rubber foot screw 2
12 23198 Case catch, hook 2 32 22259 Rubber foot 2
33 23197 Catch case, body 2
13 S5254-832-5 8-32 x 5/16 Binder head screw 2 34 S254-540-4 5-40x 1/4 Binder head screw 4
14 S200-8 #8 Internal tooth lockwasher 2 35 S199-5 #5 Lockwasher 4
15 S301-141-14 9/64 dia x 7/32 long Tubular rivet 12 36 8S324-540 5-40 Hex nut 4
16 30513 (Governor opening cover 1 37 23196 Door catch release button 2
17 48019 Pin end hinge 2 38 23118 Door catch spring 2
18 48018 Hinge catch 2 39 23200 Case door catch 2
19 48046 Speaker baffle 1 47839 Kalart Victor escutcheon (not shown) 1
19A 48049 Cover speaker terminals 1 23120 Victor escutcheon (not shown) 1
20 47988 Speaker cable assembly 1 47842 Nameplate T0-fifteen (not shown) 1
21 48044 Speaker, 5x 7T P. M. 1 47872 Nameplate 70-twenty five (not shown) 1

-




1A

38

37

34 35 36

7

12

114

n

=

[
000

02 0
000 0
000 0

- [0 (0
I 00

T 00
00 (0
000 DO

i mf

194

70-15 PROJECTOR CASE

45




or

J3B METAL SPEAKER

TILT MECHANISM

No. Part No, Part Name Qty.
1 S8254-540-2 5-40x 1/8 Binder head screw 1
2 47744 Safe lock 1
3 47743 Screw slide lock 1
4 11120 Fibre shim 2
5 47733-A Tilt foot assembly (includes 5A, 8) 1
5A 4T734A Tilt foot sub assembly 1
6 47742 Screw guide 1
7 S301-121-14 Rivet 3
8 477137 Rubber foot 2
9 47740-A Tilt knob 1

10 47739 Slide guide plate 1
11 18823 Soldering lug 2
12 §8254-540-4 5-40 x 1/4 Binder head screw 2
13 47738 Tilt spring 2
14 M.,S.,19 1-72 N.F, x 3/32 Round head screw 1

No. Part No. Part Name Qty.
47846-A Speaker assembly complete J3B 1
1 47839 Case emblem (Kalart Victor) 1
1A 23120 Case emblem (Victor) 1
2 47847A Speaker case front assembly 1
3 47840 Escutcheon 1
4 47798 Handle retainer 2
5 48125-A  Handle insert & filler assembly 1
DA 48123 Handle lift 2
6 47848-3 Speaker body case 1
T 46450 12" P.M. speaker 1
B 23179A Reel holder assembly 1
9 23172A Rear speaker case cover assembly 1
10 23175 Case catech body 4
11 47364 Rubber bumper 11
12 23174 Case catch, hook 4
13 26649-R Speaker grille 1
14 5250-832-12 8-32 x 3/4 Truss head screw 4
14A S206-1 Lockwasher internal & external #8 I.D, * 4
14B 8324-832 B-32 Hex nut * 4
47251 Speaker cord 75" (2 plug) (not shown) 1
46353 Speaker cord rack {not shown) 2

* Not shown on drawing.




iy

J3B METAL SPEAKER

TILT MECHANISM




8v

47821

KALART OOMPANY
PLAMVILLE, CONN.

T @808 48 O
far) ! @O O 913) Q@ fizaxT) {70285
. N
TUEE L&YOUT
- - 1B
— L3 -
)é S 5X7 SPTAKER & GABLE
1 tosy |8 : ASSEMBLY
a e
@:g m‘%‘,r
o3 ;
g [t
20@ 0WTT - : @ g:H
w e !
! £ ¢ | NOT WCLUDED I
= o y | amp chasus
@ bl § H
g o & - -
o & 12" SPEAKER i) S:SE;SI;_CABLE
[ 3
I ree. \,n%‘iz 1| B v o il
| ASSEMELY @y l r a : 5
! H ' 7| gz ¥ : [
i ! L EE : :
% ¥ o
1 ! v NOTIMCLUGEDIN | | NOT INGLUDEDY
1 & AMP GN»\SSE'@ 1 ! AMP CH&SSISN®
| |
1 |
| ALL RESISTOR VALUES GIVEN N 1,000 Oriel JHITS
b Ci0% UNLESS SPEGIFIED
& ! ALL GRPACITOR VALUES GIVEW IN MIGROFARADS
"dc’ INCLJCED 1IN \. ALL VOLTAGES MEASURED WITH ZERC SIBNOL,
|, MR GHASSIS ey 320y W7 VAE LINE TO CHASSIS USING ¥TWH.
# INDIGATES KNIFE DISCONNEST 1h 2RIVECTOR
1] 7 CReuT
[ NDIGATES PRAT SN PRINTED ROLAT
Siﬂn"!’
N N iTem | AART NG DESGRIRTION iTEW] PART Wo. T DESCRIPTION
=10 Lo T [18643 UIKE- PHOND JACK 35 (97700 FLUG, FEMGLE
-le -l @ 2 |e77g5-4 |PE.C GABLE(NDT PAAT GF AMPLIFIER ASSEMELY) 38 |a77er FOWER_TRAKSFOAMER
g m 3 [arrssn COAYIGL_CABLE WITH PHOND TIF 17 |4TT6R OUTAUT TRANSFORMER
+ |20 20 Y0.C. PHOTOCELL INGA 927 DR EQUIV.} 59 |207 87— |SPEAKER SOCKET
@ oI {3 |aszol RESITOA 10 MEB. yz WATT 1D " ,, 1836246 PILOT LIGHT (GE 871
L] NOTEDEFENDING o‘:n:smau B 472 FHOTOCELL INPUT AECEPTACLE Taa [2nas CONZENSERMG SHD TU3LIAR ZZWFD 40D 40C
BRiGhTHESS OF wub - |7 |3703-3  [RESISTOR 220,000 GMM 1 waTT 5% AT [0z VacuUM _TUBE
LT e COMNECT B | 3ezar RESISTOR | MEC. | WATT 0% 42 | 12AN7 VACUUM TUBE
LEAD  EITHER s | 15068 FESSTOA %ID,000 OHM 2 WalT 10% [FREERE) vacUuw TLRE
Al TQ GROUND FOR | 1C | €248 CONCEMSER, CERAMIC DISC__0Z MFD 430VD.C. 1437367 VACDUM TUBE
SUBDUED WTEMSTY (1 | 36227 COMDENSER, CERAMIC DISC 005 MFD 450VD.G. |45 ' 20628 GONNEGTOR, 3 CIAGUIT, MaLE
23 8170 ALaMENT Winp-| L E | 28ESZ RESISTOR, 1200 OHM Y2 WATT 10% TSI EXCITER L2MP, 651, &V
cA oG FOR woRgest (3 | 56295 CONDENSDRZLECTROLITIG, 16 MFD & Y.0.G. (47 zeIso FILOT LAME  MAZ)A 1808
- — o BRLLAIE 14 4o aves: MEGHANISM POWER GORD WITH MOLDER PLUG
| 18 | 36294 COMDEWSOR, ELEGTROLY T1¢ MOMED 450 vo© 4% 4781 SWITCH, 2 AMPERES I25V LAMP GHOTOR _—
EXZITER LaNF PLOT LawP | e | 36iEg AESISTOR, 22,000 GHM WATT IC % 50 PAGJ.LAMP | 750 1600 waTlT __JI0-120YoLT TIF T
£ £NIIDE GOVERON NG 17 [ 41778 TOWE CONTROL 511026 SWITCH, REVEASING 3 AMP 120V []iean0 il 7
——ELLOW @ ! 1o (47778 PAGKAGED ELEGTRONIG CRCUIT 82 305 4 MOTOR FIELD =]eEa Ty Figg
| ETEETTT VOLUME _CONTROL WMED T3 _4reti WOTOR ARMATURE iera |- I
| 20 RESISTOR, 3,300 OHM Yo walT 0% 54 13834 JOVEANGR BRUSHES 4157 31 T i
| 3] REQISTOR, 470,000 OHN ; WaATT 10% 35 23340 SWITCH SPBT GAMP 128Y = T S ema ®
! se | Aee3s RESISTOR, 2,700 OwM k2 WATT io% 56 4r7es BOVERNOR CAETET)
.22 B 23 |[5705 1'90 REM. 130,000 OHM FWATT 54 %7 |avaz24 MOTOR ERUSHES RLLLE)
& | zs | 57051 RESISTOR, 10,000 OHM L WATT (0P 18| iaces AESISTAR, TO JHM 30 WATT 816850 |
= Z5 [ 1972z RESISTOR, Z00 OHM 10 WATT 10% 58 | at0as SPEMKER 5 47 B CrM %G 31708
! (76 | 36254 KESISTOR, 658G DHW Uz wart lom 80 | 47388 CABLE, SPEAKER, WITH MOLDED PLUG I .
! 27 | kR MESBTOR IZMEE 14 WATT 1D % g B! | 2€as0 SFELKER, 12° @ DHN v.C
28 |36185 RESISTOR, 3000 ONM 3 waTT_ 0% 5247281 SPEAKEM, GABLE, 75" WITH 2 MOLDED PLUBS -
i 29 |36281 CONDENSCR, ELEGTROLYTIC, 30r400 v, 20/400Y, 20/26v] B3 | <7750 CORD, POWER, 3 WIRE
! JTSIDE GOVERNOR RING [20 [ e BWITCH SP5T _ #4 128v 64 [ aTERT ADAPTER, GROUNDING
| ~— MOTOR BRUSHES | |zo6is CONEGTOR, # CIRGUIT, FEMALE 65 | 8670 RISISTOR, 27,000 OWM 7y waTT My 20-15 AMFLIFER SCHEMATIC.
| SHEEN-YEL.BAND é CEWTER GOVERNOR RING z (SWTCHYP.8.T PART OF 26813 VOL CONTROL 5% | 4rBE3 MALE_FLUSH WOUNT 3 GOWD
i ELIED | FUSE, SANF €7 | 975084 | MALE, FLUSH MOUNT 2 GOND
. PROJECTOR_GIRCUT NGT INCLUDED IN AMPLIFIER CHASSS _ . & [ 47731 1 PLUG, MALE 68 | 20632 GOAD, POMER % GOWD. (6 G&

NOT ACALE — LMW DiMENSISHE




A& 1/

araegH]

ILALART OOMP.
ALANYVILLE, CONN,

REEEE
Dlelels

1 TUBE LAYOUT

| BSPEAKER B CABLE
ASSEMELY

el
(5]
g 3 | L.
z = NOT INCLUDED 1N
I - MNP CHASS!
2 =1 ——
7 z
¥ .
i
N 8 o [z seeamen 75 SPEAKER CABLE
: .- . ASSEMALY
r of el LTE
| 12l J_-"' 3| 1 i ]
El 1 - L
- : g N A sl % H
‘ T e @7 R E 2
1 5 5 LA
! - NOT INGLUDED I HOT INCLUDED W,
' AP CHASSIS €1 AuP Crussis &
1 1 .
t |
| TELLOW ALL RESISTOR vALUES GivEH N 1,000 OHM UWTS
! e o 1I6% UNLESS SPECIFIED
I '@ ! ALL CAPACITOR VALUES GIVEN IN MICROFARADS
'
—_—— e - - e - TAGES MEASURED WiTi ZERD SIGNAL
[ ! AL VoL 5
L"%“g S, ”_: ~3z0v ATV A G LINE TO CHASS1S UBING WTv¥N
T J 4 INDICATES KNIFE OIRSONMEST (v FROUECT OR
J CiRcuT
[] worcaTes PART ON SRINTEDR BO4RO
. =T = hE (LT wiBT CR - in] FaAT hD DFSCRIPTION TEr] PART AD.
L0 ] WorE PRORG LAZR R PLUG, FEMALE &% |26287 [so0K Y WerT
= @ 2 FEZ LeBLEIAST PaA 7 OF AMPLIFIER ASSEMBLY 28 [4TTET POWER TRANSFOWMER 70 [5705-4-79 |50~ & WATT
Q m i Coa3 41 SABLE WITH FHONO TIF 37 | 47768 |OUTPUT TRANSFORMER 71 |croe4-Z [ioormn 15V
* (1900 A0v0C PHOTOCELL (RGA 927 DR EQUIV.Y 3m 28787 SPEAKER SOCKET 72 | 4354 NUVISTCR ™31
@ 75” I s |aszon AESISTOA 1O MEG WATT 10 =g 3ée4e [ PILDT LIGHT (GE #7%
- 8 [4rrss PHOTOCELL INPUT RECERTALLE 2902 TONDERSERMOLLEL ThzllaR ZZWFG 40OWDT ]
NOTEOEPENDMG OMDESIKED [ 57g5 .- S - & .
b [p7es--97 [arsuion zzoponcwu 7 wat1 s 035 VACUUM _TUBE
PILOT LIGHT COMUECT B (62867 AESILTOR 1 #IZ [/ walT 10+ 42 2ax? “ACLUM TUBE
AR EITHER 3 [isoen VIS 310A 50000 G v wall 16% At 6971 vZCUUM TURE
AlL1G GROURD FOR |1 | 3EZ48 CONCENSER, CERAMIC O1SCOZ MrD 450v0C _ Ja4 | 5¥36T VAGUUM TUBE
BuponED INTERBTY | 36227 | COMCEMSER, CERAMNC DrS¢ .00% MFD 450w D.c. [45 | s062m CONHECTOA, 3 CIAGUIT, MALE
)70 emamenl weg- |12 | 3625¢ FES'STOR, 1200 GHM Yz WATT 10% 45| mz93 EXGITER LaMA 634, BY ]
ING FON WCAEAND] 13 | 9629 | CONDENBQABLFETRoIYTIC, 3 MFD - v.0.C JoT 28130 PLDT LAMP_ MAZQA 1808
-—— LA L 14 T i ae | aves: WECHANISM POWER CORD WITH MOLDED PLUG
i '8 365299 ' CONDEWSOR, ELECTROLYTIC BOMED 430 vhi 4% | anisi SWITCH 12 AMPERES 125y LAMP BWOTOR
. wHiTE TXTER LAk, PLOT LaM? 1§ | JE/BE | RESISTOR, 22000 OAM 7 WATT Q% 50 PROJ LcHP | 750+ 1000 watT LG 120 VOLT Te ——— u ] -
i (&3 paauecTor Lamp &% crveanod aRusEs [ HTITE SOVEOR Aig 7 | 47778 TGME CONTAOL 2 U0zE SMITCH, REVERSING 3 AMP 120Y A7 73 Eﬁ__{.,
WHITE Y — . YELLOW L3 B 47779 FaGKAGEC £-EGTRONIC DIRCU. ™ 52 fsce® MOTOR FIELD AN 3
| TERMMAL YELLoW |FOVERNDR 4SS PR ETTE VOLUME CONTROL, Y2 MEG 334756l MOTOR ARMATURE i__%"'s"ﬂ ol )
; y 20 ] aezdk FESISTOR, 3,370 WM v walT  10% CYRETTETY GOVERMOR BRUSKES | [2l/6E73 el
. [ S 21 | 36293 RESISTOR, 470,000 OHM 1y WATT (0% »s 73330 SWITCn, SEET BAMP 28V 4 ]'5969 Iy
| x X : [22 ] sea3s SLSETOR, 2,700 OHMM bz wall 10w, 96 47785 6oy ERNG R il [ELR | [
* % 1] lzz [e3[S7os-r9a] FESIBTOA, 150,000 DrM_/ _Wall 5w w7 arE2d WOTOR SRUSHES T[1T10% A
! A - |28 [7eos-82] RE5STOR, ©,00C DWW ¢ WATT DR 0 968l RESISTOR, 70 OHM 30 WATT i
| | & T8 |19k RESISTOR, 200 OHM 10 WaTT 10 59 476l SFEARER 87 8 Oum  ve [ | .
| I 26 | 36254 RESISTRR, 680 OMM_ Y2 wall 10m 8o ; 47612 CA4BLE, SPEARER, WITH MOLDED FLUG
. 3] 3 27 | 3eeaz AES'STOR _ (SMEG W WATT 1o m, FERETED SPEAKTR, 12° BOHM v.C Ll
o 28 [36183 ' RESISTCA, 3000 CHM 5 waTT 10w K ) [ SPEAKER, CABLE, 75 WITH 2 MOLOEG PLUGS)
! - i z9 [38260 CORDEWSON, ELECTROLYT G, 30400 v, 20/400Y, 20729V, &3 | 47750 CORD, POWER, 3= WIRE o
! — * ' - OUTSIDE BOVEENOR A HG 30 | asdl SwiTCH $PST _Ba_ 2% - Ea | ATE87 ADAFTER, GROUNDING H J—
1 & T ~— MQTOR BRUSHFS \'\ . 31 |aos2 CONECTOR, 3 LIRGUIT, FEMA-E s | 667 RESISTOR, 27,000 OWM Vg waTT K% 70-15 ANPLFIER SCHEMATIG
| ‘fﬁ"‘?\——} %3 “CENTER GOVERMOR RING ' Y3 Sw TCH P AT _PART OF 26813 VOL GONTAGL s | atega WELE_TLLSW WOURT 3 COwE FRGRESTIND Pl BAC A
; GRE {N-YEL .32ND ! LEN IEYIY] LFUSE DANF &7 | arsca MALE, FLUSH MWOUNT 2 CONG — rr— il
" LT NOT NCLUDED IN SMPLIFIER CHASSIS o o 4 T4 | 47780 LG, MALE €8 [ 7063z CORY, POWER ¥ COND. 16 GA
Ru B B
3l e — [ IR K782




a8r

)

I??SEII

PLA NJILLE, TONN,

=
316

5Su7 SPEAKER & CABLE
ASSEMBLY

EDlak

. NOT NCLUOED W
| | wrousss B

{1

127 SPEAKER

D C NESISTANCE .Fdon

GREEM
TELLOW

@l

HOT HNCLUDED |
M nussns'@

ALL AESISTOR VALUES GW!I{- 1,000 Dk LMITS

\ *ELLON .
B 10w UNLESS SPEGIFIED
| YeLLOW . ALL CAPACITOR YAZUES GIVEN 1 MICROFARADS
T NELCURD : ALL VOLTAGES WEAJURED WITH ZERC SIGNAL,
L EmP CRRSEIS o3V J— HTV.A € LINE TO CHASE'S USING ¥Tvm
______ / / % INDICATES KMIFE DISCONMECT IN PROJECTOF
i ﬁ ; TELLOW RLUT
- {7} INDIGATES FART G RRLLTEO POAAD
s
"I WS.ERTICN [ TEW] PART_HO, OH
30 | Wine-FrahD JACK 35 | #7700 FLUG, FEMALL
RED-¥ELL [ TRACEN ) 2_|a77Be-n |PEC CABLEINOT PAAT OF aMPyFIEA AR AEMBLY EYMEETE FOWEA_TRAWSFOMMEA
m N ERECE) CORX.AL CABLE WITw PROND TI# 37 (47788 QUTRUT TRANSFOAMER
Q a4 {970 90V.0.G. FHOTOGELL {ALA 927 OR EQUIV.| 14 (38747 [ SPEAKER BOCKET
- ’é’—{@ % = |'» {ys201 AERATOR 10 MER. waTT e EDELTIN POt LignT  (6E 4T)
% 47733 FHOTOCELL 'NFUT AECEPTAGLE A0 z502 CUNDENSLR MOLOED TLOULAR 22WIC_ 0O YLG
& NOTE peepmoms oMDESIBLS NETISTIR 270,000 GHM | WATT S % 1 [ VASUUM_TUBE -
S t%&‘(l‘-'ﬁn'g‘ CONNEGT RISISTOR I MEZ 1 WATY 0% B ETINETER VArLuM TUBE
& THRMMAL A TO GROUND FgR | 2 | 155 El “15.8T08 SIN0ON_CrM_ g walT (% T Tenr v Cute TR _
| x SUBOVED HTENSITY { 1o | vevras | CONLENSER, CERAMIC DISC .02 MFL 430 WD.C IR TR YAGUUW “UBH .
I )] (8] TOFILAMENT L 136227  ; COGNDEWILR, GERAM'C D150 DO WAL %€V LT CONNELTOR, 2 CIACW T, MALE
8 Ao WINDIWG FOR k- 17 1 3282 RESISIGN, IZ0G GHW 7g WATT 105 CKCTER LamP, BEa, 5V _ r
i 3 36298 GONOENSOR ETROLITIC, & WEL 6 v 0C P.LOT iamP_ MaZGa 806
_—— e o — — — — Y I G I+ MECHANISM FOWER CORD WiTH MELZED PLUG
T8, se74s TrANDEWEOR, ¢ Lk TROLTTIC SaMPD 430 40C T SWITCH_ Z AMPERLS 1254 LAMP @MOTOR
FXCITER AP L PILOT LdWR 116 | ve-2a HESISTOR, 22000 OnM watt 0w _f2o|PROJ LawP [ TEQ- 1D waT T 1IO-120VEAT TiZP ama— -
<3 FRQJECTOR | BMP £) IR EX2AT] TONE CGNTROL 5 |itozs {si?mu REVEASNG 3 AMP 120V [rze gl
e & ‘B 47778 |PACKAGED ELECTROKIG DRIWT ¥e [+@1#% ' RELAY MOTOR STARTING
N s | 26813 VOLUME GOWTROL, V2 MES R L] GONDENSOR aR-I0E MFD. IIGVAC_ G0 CPS
e 20| 38208 RES13TOR, 3 300 kM by wall_ 0% %4 [4miiz-3F _ (NDUGTION MOTOR
B 21 | 96293 | MESISTOR, 470,000 DMM 'y WATT (0% 89 (47647 TERMINAL BLOCK L
. L‘g\ﬁcsnf»:“ ' 22z | seze HESISTOR, 2,700 OHN bz waTr 10w 18 i
%5 570550 | AEMTOR, 15G,600 OWM | WATT 5% 57 ]
24 57080 RESISTOR, 10,000 OHM T WATT D% 3 B
Bl N RES'5"CA, 200 OHWM (D WATT _10%, 53 | 86344 SPeAm(h & £7 B Ced vl b
. 26 | 36254 | ACSSTOR, 680 OWw Yz wary iow €0 | +738E GABLE, SPEANER, WITH MOLDEC P.UG -
2t | It22z RES(STOR  AMED B waTT 0% 61 | 46450 SPEAKEA, 12° BOHM 4 G
1 24 [3eiBS RES.STOR, DBOOD OHM B walT 10% [ 824723 SPEAKER, EABLE 75 wiTH £ MOLDE —8
| 29 (3626 CONDENSOR _ELECT ROLTTIC, Xy400 ¥, 20/ 400K Z0/Z8¥) 63 | #7750 CORD, POWER, 3- MIRE
| 30 1864l SWITEH P37 @A 128V 84 |a7EN? AODAFTER, GROUNDING
1 ! FT T CONECTOR, 3 CIMSUIT, FEMALE 63 | 18670 KESISTOR, 27 C00 epuT'a WATT K% T0-1% AP L IFIER SCHEMAT IG
| ! 22 | SWTCHSP 8T _PaRT OF Z808I3 YOL GONTAGL 56 | 47689 WALE, T.U5H MOUNT 3 GONE. TWOUCTIDN MOTOR CIRCUN
i FROJECTOR GIAGUIT  HOT INGLUDED IN AMPLIFIER CHASSIS . 33 [Imenn \FUBE, 3 amP 57 | wreo@s | MALE, FLUSH WOUNT 2 SOND - — had
. 34 [aTTal | PLUA, MALE 68 | 20632 COR™_FORER 2 COMD 1€ Gh, IN
it 782l




F———————— =

6y

EALART COMPANT
PLAINVILLE, GONN,

TUBE LAYOUT

B &'SPEAKER 6 CABLE
ASSEMBLY
; —
< —i{]
@ 2 z & e ()
wot . 0WTT | —{ln
o g |4 o
] g NOTRELUDED 1N gy
[4 AMP CHAZSIS
= — |, HEB ATV F 2
2
bt g 75 SPEARER CABLE
o ASSEMBLY .
a e
) S % 8 = E E
a T &
. | s NOT PELUDED NOT NGLLED N
AMP CHASSES AnP Crasys €
LINE YOLTMGE 117 WAG. 60 GYGLES
ALL RESISTOR YALUES GIYEN N 1,000 GHN UNITS
Tio% UNLESS SPECIFIED
ALL CAPACITOR WALUES GtvEN IN MICROFARADS
ALL VOLTAGES MEASURED WiTH IERO SIGNAL,
420 v 185y TO CHASSIS USING uT V.M
/ # INDIGATES KNIFE DISCONNEGT N PRDJEGT OR
[1] CIRCUT
- [I] MDICATES RUAT ON FRINTED BOLRD
s
wx [TEM] FaAT W3, GESCRIFTION \TEM] PaRT o, GESCAIFTION
HTE 1 LIIE) MKE-PrOhD JACK EE] 47700 PLLG, FEMALE
TER"M.‘L‘ 2_|477TEE-4 [PEC CABLE(NGT PART OF AMPLIFIER ASSENBLY] 36 | 26925 FOWER TRANSFOAMER
& m E b 3 COAXIAL CABLE WITH PHOMO Ti# 37 [aiTen CUTPUT TRANSFCAMER
E“ | 4 | 30V.0.C. PHOTOGELL (RCA $2T GA €9V an TETRT SFEAMEN SOCKET
® ® ot g g e = RESISTOR 10 MES. ¥z WATT IC % 3% 38246 FILATLIGHT (GE &T1
5 @ @ * PHOTOCELL {NPUT REGEPTACLE YL GONDENSOR ELEGTROLYTIC 25MFD 50 WO C.
@ = & WOT E:DEPENDING ON DESIREQ T REEISTOR 720,000 OHM 1| WATT 5 % LIN EFFT VACUUM_TUBE
ot mm: u:’n::::‘r [ o | RESISTGA | WEC. | WATT I0% 42 |1ZaxT VACUUM TuBE
] TERMINAL LEsD ETHER B RESISTOR 510,000 OWN g walT (0% A3 6L VaCUUR TUBE
4370 GAUND FOR 10 CONDENSER, CLRAMIC OISL 02 MFD 490Y.0.C aalsys VACUUM TUDE
SUBGUEG WTENSTY [ COHDENSER, GERAMIC DISG 009 MFD 4B0v0.C §45 | 7OGRA CONNWECTOR, 3 CIRGUI T, MALE
BTO FILAMENT wig- |12 REWSTOR, 1300 OHM Yz WATT 10% aeiezsa [excifen Lauf,_&%a IV
NG FOR INCREASED |12 38735 | GCONJEWION, BLECTRILYTIC 10 MFD evpc f47]zuizo PILOT LAMP warps iBO&
~—— ] BMILLIRNGE 14 48 | aTEAZ MEGHANIAM FORER GORAD WiTH MOLDER PLUG
| h 18 | 36256 |COWDENSOR, ELEC TROLYTIC 30MFD 500 vDE LX A KX IWITCH, IZ ANPERES 129 ¥ LAMP BMGTDR
i ) ' AEISTOR, 22,000 OHM _ | WATT 1D % 50 [PROy. LAMP [T20-100C WATT _110-IZ0YOLT TIZF smnmon e Fv4
| k] TOME GONTRCL st |uoze BWITGH, REVERSING 3 AMP 120 v IEEIT T
, ! ' PAGKAQGED ELEGTRONK GIRGUIT 32 [1ob = MOTER FIELD zjiemiy |7
| i i VOLUME GONTROL, Yo MEG B3 (4766 MOTOR ARMATURE [2[+e713 T
; | 20 [ 28E5E RESIETON, 3,300 OnM b watT (3% 54|95t GOVERNOR BRUSHES 4 16728 i
1 2r | 38293 ME3ISTOR, 470,000 ONM 2 wATT 10% 58 93340 Sswicw, 3 EBT_GawP I1zaV s[e7sl i
! LAWP SOEKET | 22 | 36238 RESISTOR, 2.700 GHM b2 WATT (0% 5847745 GOVEANDR CIG34# [
| BLx] QIAGRAM | [23 [57051°9C | REEINTOR, 150,000 GHM ' WaTT &% 5T | 47624 MCTOR BAUSHES Tli684n
| | 24 |9705--89 | REZISTOR, 35000 OHMW | WATT 10m% 5B | 19865 RESISTOR, 70 CHM 30 WaTT A| 185873 ] |
| &0 g . 76 | t92s RESISTOR, 200 OWM 10 WATT 10% a9 [ 47810 SPEAKER 8° & OHK  YG 5| 7eca &=
| |26 36234 AESIATOA, 68D OHM V2 WATT 0% 60 [ 4Tw2 [ GABLE, SPEAKER, WITH MOLDED Fiug fofizoes ~ Pel Poe
. ' =T | 36 2e7 RESISTOR _ 4.TME0 & wall 0 % &1 | %6450 SPEAKER, 12°_ B OMM V.C. it [rrios e
zn (38185 REISTOR, 300D DHM 5 WATT 6% 2| 4725: | sPEanER, CasLE 35 wiTu & woLobp Peuga |
1 28 3sz10 GONGENAOR ELECT ROLTTIC, 16450, 1E/450 €3 | 47730 CORD, POWER 3-WAE
OUTSIDE BOVERNOR RING ! 30 [ s BWITCH 5.P.9T_ 64 12OV &4 27687 ADAPTER, GROUNDING L LLll.]
~n MOTOR %ug"gg 1 31 20629 CONECTOR, 3 CIRCUIT, FEMALE 65 | 36267 VOLUME_COWTAOL MIC. TO-25 AMPLIFIER SCHEMATIC
1 1z SWITCH 5P AT, PART GF 26813 vaL CONTADL
GREEN-TEL.BAMD CENTER GovEmIOn FIiNe ! FEN Y3 FUSE, S aMP 67 | aro FESSTOR 27,000 OuM P2 WATT 10% — — ] —
e .. __PROJECTOR GIRGUIT NOT WCLUDED IN AMPLIFIER CRAGSS =~ _ : 34 147781 FLUQ, WALE &3 | 20632 CORD, POWER 2 COND. 16 GA. K
- - ) EMTH WALE, FLUSH MOUNT 3 COND. %9 | 20021 COMDE S BER MELDE: TUBULAR 22 NFD 400 VOC R, IE F—,r EER
34-8147508-4 WALE, FLUZH MOUNT Z GOMD. b e




Y év

ILALANT COMP;
PLAKVILLE, COHN.
—2e0v
PHUIS
O 3 ar
R ; a foan?, (o2
r - b 2axt, 025
) - FELY . -
E TUBE LAYOUT
| ! a n
! &
o " 22 2! , g
2 - a 23 \ WSPFAMER A CABLE
H _ =zd 3 'Q) RED, i | ASSEMBLY .
: = o :
: fiej 2% 10y | |
' g © Iz ‘
h o I D — e,
. & s @i
2 10 WA T | (L.
y g | :
a bl NOT INCLUBED /M
b = AMP LHASS!
ol n _ =
= LB SOV gz Fi
Iy n
g H 5 T fers
- e X: £l H 12" SPEAKER ' TS'SPEAKER CABLE !
) ' ASSEMBLY |
o .. ASSEMARY
5 ™ s =
| E“- REIES al o
- =% i ¥ AN i {-] wl |
i 2 2 (TN al 2
| * M &l 5 N i
| T NOT INCLUCED | NOT INGLUDED Y., |
| e AMP CHASSIS AMP CHASSIS 62 .
i &
- LINE VOLIAGE IYVAGC 8O GYG(ES
ALL RESISTOR VALUES GIVEN (N 1,00D Dhe URITS
T10% UNLESS SPECIFIED
ALL CAPACITOR VALUES GIVEW IN MICROFARADS
BLL VOLTAGES MEASURED WiTH ZERDO SIGNAL,
20 v AREy TO tHASSIS USING YTV K
‘ / g / * INDICATES KWIFE OYSCONMECT IN FROEDT OX
NDT INCLTBED I | ¢ CT
AMP CHASEIS _L.v;f </ [0 wDicaTES FasT Gy PRINTED BOART
{3 3wt
__ amx e | Fad1 e, DESCRIETICN (TEW] PART MO, CESCRIETIDN
*Llp T | 8Eds WIKE-FHONG JACR 33 (47700 FLUG, FENALE TO Bro5-1-3 [iZ00MMUZ WATT
@ 2 | 477664 |FEC CABLEINGT PAAT OF AMPLIFIEA ASSEWMALT ¥ | 7adza POWER_TRANSFORMER 71 |ST04-3-27 [I0OMFD - 3¥OLTS
m ¥ 3 ety COMXAL CADLE WITH PHOND TIP St (47788 OUTPUT TAAMSEORWER 72 (48041 [NJVISTOR
LK a [ .s=i0 9GV0C PHOTOCELL (ACA §27 OR EQUIV. 38 (26787 SPEARER SOCKET
@ 5] s o * 3 |3sz01 MEIBTOM 10 MEG. Vp WATT 1D % EEJELTET] FILOT LIGHT _(JE %T) —
w @ ® [ 47733 PHOTOCELL INPUT AECEPTACLE 40 [3B1a% GONDE ZSDH ELELTROLYTIC ZSWFD  SOVD G
& NOTE OEFEHOING ONDESIRED T [5708497 [Res1sTOR 220,000 OHM /_WATT 54 41 [ro2s VAGUUM_ TUBE
e ::u::ru:.f of ::P\- i |16%a7 RESISTOR 'Mi& 7 watr 0% 42 |1ZaR? VACUUN Tuak T i
)] TEAUHAI LI.LID :m.t:u BT 3 T sose RESSTOR_ 415, Crm 'z WATT 1O % az|&ie Va CliLM TUBE
MTO GROUND FOR TR ETFIT) CONDENSER, CLRAMIG DISG U2 MFG 430D G alsue [ vacuum Tugg
suBouED MrENs i 1| 36227 CONDENSER, CERAMIC DISC ODB WMFD 450V.0.C |45 | 20628 GONNECTOR, 3 CIREUVIT, MALE
EToFLAMENT wirg- | LE | 38252 RESISTON, 170G OHM Y WATT (0% 4613z %9 EXC.TER LAMP, €54, Sv
NG FOR MG REASED |21 15220 GONDENSOR, FLLCTRGIYTIC  IOMFD___6v.0C 47 28130 [PILOT LAMP WaZDa 1BOE _ i
e e Bt G I B s i 48| 47652 MECHANISHM POWER CORD WITH MOLDED PLUG
- @ | - ELEEL) ICOWOENSORA ELEC THOLY TIC BOMFD " 20 UDC . A9 | 4TS SWITCH, 12 AMFERES 125V LAMP AMOTOR e
WHITE FRCITER LaMP BLOT Lawe RESISTOR, 22,000 OHM_ 7/ WATT 10 % SO FAGCY LAMP | T50-1000 WATT 1 0-120w0L1 _TiZe ol
ANSIDE GOVERNOR R TONE CONTAOL o1 | neze SWITGH, REVEREING 3 AMP 120V | 16380
£3 cwernor BAUSHES | ELLOW @ ! o L S N 15|
WHITE o TEUE PACKAGED ELECTRANIG CRouIT 52 [10mrs WOTOR FIELD P
mlirmm eLLow | FOVERNOR AESTY, | I VOLUME GonTROL, V2 MEG 53 (47661 MOTOR wHMATWAE 3[iE713
WuITe ,——é-d-&ﬁ | . RESISTOR, 3,300 Ok by WATT (0% a4 13934 GOVERMOR B RUSHES Ll
\. . ' RESIATOR, 470,000 OHN 1y waTT i0% 55 [23340 SWITLK, S P3T GakP 23w |2[1s" 3
| AMP SOCKET RESISTOR, 2700 OMM kg WATT /D% tB|ATTAS GOVEANGRA & ‘.g‘ 22
PAGRAY T3 -7054-50 | RES/STOR, (50,000 GHM /_WATT 5u 5T (47624 WGTOA BRUSHES . Thass
24 |57D5/ B3 | ALSIHTCR, 53000 ONM /1 WATT 1% 5B | 19688 RESISTOR, 70 OMM 30 wall al/6E48
25 | 1svez RESISTOR, 200  OHM IO WATT 1o% B KX FEAKER B 8 OHW_ vt 9 EBTE
26 | %6254 RESISTOR, EBO  DHM Y2 watlTl 10w Lo} ABLE, SPELKEA, WITH MOLDED PLUG “_i_’_m L]
2T | 2g 247 RESISTOR A 7WEE W waTT 10 % €1 | 464D BPEAKER, 1I2° BOHM VG 11708 ¥ L
kY 2B |s3srks MESISTON, 3000 oMM 5 waTl 0% 82 4725 SPLAMER, GABLE, $5° WITH 2 MOLDED FLUGS 21‘7'05 Ll
> PEDwTE ThagrR . Z® 3620 CONDENSOA, ELEGTROLYTIC, 6450, 167 53 47750 CORL, FOWER, 3 WIRE
' \\ "\ (NITSIDE GINERNDA AING ' (30 [hser IWITCH SRET #4120 54 47¢07 ADAPTER, GROUNOING I
! T-~—MOTOR @JSHES " ' [ EI-TE1) CHNMECTOR, & CIRGUIT, FEMALE &5 ] asear WOLLWE CONTRIL MIG -MAGYAS JUND _70-2% ANPLISIER SCHEMATIC
! F] SWITGHSF BT PART OF 26813 ¥OL. CONTROL MAGHE 1L PLAYSACK % Uth
| TVF Y e CEWTER GOVERNOR MG SUECIL Pi t -
| GREEN TEL.BANO ! 3 (e FUSE, SANF <7 | eero AESSTCR  2T,000 _OWM W waiv iy — — —
o _. _ __PROJECTOR GIRGUIT NOT INGLUDED IN AMPLIFIER GHASSS _ o o _ 4 a | aT751 FLUG, MALE ¥ | 2083z IORO, FOWER 2 COWL. 16 G& .
34 L | 478E9 MBLE, FLUSH MOURT 1 GOND 39| 2922 LOMGENSER WMOLDED 'Lty AR 27 WA ALZ) WDG 7 89
B G MALE, FLUSH MOURT Z CONG.




a6v

®

ESEE] NIt ERLANT COMPANT FNC.
T INPUT, PLAINVILLE, CONR,
| v —220Y
Priono | (7
INRUT
J'F.._c.;mu;:'"‘
' Z
|
|
t |
l ,
| @ — .
, i | WSPEAKER S CABLE |
| ‘ | A5SEMEC)
| ! @ |
L @l ‘ t@luET"
| wOT WETUDED W | 3
L Aum cHASSIS [ .
e | NOTRCLICED M
[ aP HASGS
_, +25ATSOV, ] -
® -
@JE ﬂz g 127 SPEAKER
5 = |
a

v ¢
. BLE HE E
@. EHE S
3 NOT INGLUOED | NOT MCLUDED W,
B AP rAsers D e Grasss 8 |
14 i3
LIHE YL TRGE WINVAG 63 GYILES
ALL RESIITOR VALUES GVEN N 000 CMM LmTS
!iGI UNLESS BPECIFIED
ALL GAPACITDR VA UES GVEN I MICAQFARADS
ALL VOLTAGEN MEASURED WITF JERAD S GHAL,
- 420 ¥ e TO CHaSEIS LHING X TvN
/ ¢ # INDICATES KNIFE O/3CONNECT N PADUEGT SR
@. CIRCUT
¥ [T INDNCATES PRST ON PR NTED BOAAD
3 mATT
T CESCRPTION [Tju] PanT n T, —]
k30 [ I1964% W NE-PHOND JACK 3! ATIOC MLUG, FEMALE
IE} 2 147766-a |PEC CABLE(NGT PLRT OF AMPLIFIER aSSENBLT) IS KD FOWER_TRANIFORMER
h 3 [arrss COAXIAL GABLE WITH PHOND TIF 17 OUTFUT TRANSTONMER
a [rezig SOVDC PHOTOCELL [RCA 92T OA EQUIV) 18 [daTer APEARER WOCRET
pe 3 {3erol ®EIRTOR [DWEQ. g WATT 10 *4 ED BT WLOT LIBHT__(RE 871
4 47743 |FHOTOLECL (WPUT RECEFTAGLE 4C [38104 COMDENSOR ELLCTROLITIC E5WD 30 W D.C.
NOTEDEMAONG ONOESAES [T [srosi-w RESISTOR 220,000 OuM | WATT § % + 028 NaouM_TUBE
BRGHTNE LS OF amit 74T opy7 RCATETOR  MEC_ | WATT 10% ar [iaxy VAGUUM TUBE
:::’; :f::'[;""""” 3 1 ieoed FESISTOR 310,008 Grm Vg wAlT 1G% D) VACULM TUVE
s X AITD GROUND FOR :? ::":: zf.‘:ﬁﬁf“c“f”mw"“ L X I
. suBpuED wTewsiry | JSEET | AMIC DIBG _OUS MFD 30N D.C GONMECTON, 3 GINGYIT, MALE
B X-o MTCFILAMENT wirp- S 2923L RLIITOR, 1200 Gl Y WaATYT iow X EXCITER LanP, 853, BV
G FOR G REASED 126233 |COMDENIOR, ELECTROYrIC _1OMFY  EvQE. [sT [MeLoT Lamr mazpa 1aps
e e — e e T TN R % [aTan: WEGHANIS M POWER GOAD WITH MOLDED PLUG
@ A 18 | 38zas COMDEN3OM, ELEC TRDLY TID 30MFD 360 vpC 4y | arm0 BWITGH, (£ AMPIRES 1E5V MOTOR
) o FrOTER L amE S0 sk TR REASTOR_ #E,000 OMM | WATY IC % 0 [PACL.LANP | 70071000 WATT [0 J0WAT Tizk P
, £ emGuECTI LAnE ! 1T (47178 TGME CONTROL 51 sig SwoGH REFRGING 3P - A ;
JWHITE TTRRaNaL & ! [ ATTTE PACKAGED ELEGTRONG CAGUIT 52 <200 RLLA MSTOR 5Tading 2 :;:: { i
@ 1 s VOLUME GONTROL, Vg WIS 51 [egint TGNDINEGR 8B DA WFD DAL 6 CFS Ll
aLsen . FTETITY REDISTOR, 3, 300_Ohi by WATT 0% 84 [<332-5F | wouiT On Mo~oR
1 2 | sezel AESATON, AT0 TG0 OfM Uz WaTT 10 % 55 |areat TEPMREL BLGCS
‘ -AMELnCar T g et 1 22 - 36236 WESISTOA, 2,T0OC OHM bt WATT (0%, SF
E Fr s une 23 5705750 |MESSTOA, 5D.000 OMM I watT 3w 5T
! E. A < o . 23 | E7C51 S | MESISTON, 33,000 OHM | WAlT ek 56
| — — . FERNEYT] RESISTOR, 200 Ol (D WATT 0% 59 [a780 SPELKEA 5 5 OWM Ve
. ) — . Uk | 25 _anz5a RESISTOR, 680 OMM g WATT 10% 40 | aTan CAYLE, SPCAKER, WITH MOLDED PLUG T
. H | BT . 36287 ®ESISTOR 4 TRES L walt 10 % k1| 46430 SPEAKER, 27 B OHW we TT7 |
! | th 16105 AESISTOR, 3000 OHM_ S WATT 1o% ot [eTim APUAKEN, CADLE 18 WTH P MOLOED MLUBS i
ware | s 5 | 2% 3620 L ELECTAGLYTIC 6,450V, [RaMaPY a3 [a7780 CORD, POWLF, 3-WAE -
| . s [arear - A, GROUNGING
| CONEGTOR, 5 CIRCUIT, FEMALE 6 | 3EENT VOLUME . cONT AL MIC 7325 EMPLIFIER SCHEMATIC |
i SwWITGH S F.BY. PART OF Z8#i3 VOL GONTAOL i i NILETION WETCR ZIRCUT
. | FUNE, JidP o [ Lmﬁ%;ﬂﬁm_ T —
L PR e T NET NEMELO I MPUTER o ] PLUG, MALE sr | 200 3L ¢OND, POWER E COND. (8 UA
TA] 47083 MALE, FLUSH MOUNT 3 COMD. Erhia T !_4 7891
T4 8|70 & WALE, FLUSH NOLUNT 2 CONG bl 1Ko




SERVICING DATA
ETCHED CIRCUIT MOUNTING BOARDS

DETAILS DESIGNATED IN [_JREFER TO SIMILARLY MARKED COMPONENTS
IN SCHEMATIC DRAWINGS

70 - 15
93 93 93 52 O O 1,3 1,3 165 165 295 92 O 125 25
D.C.VOLTS
]_J O
]
= I ol == =l = I 9 = i | o O =
-~ T [© = T T ™~ NT e i o ol T
o T3] % | o o o % o :O.u
© Q - Q S
] [2] [3] [4] [s] [e] [7] 8] [o] [1d [1i] [i2] [13] [14] [15
DC.VOLTS 2] [e]
270 0 O 92 50 O O O 270 0O 280 O 0O 290 O

47876-A PRE AMPLIFIER

70 —-25
98 98 98 52 O O {5 1.5 165 165 305 92 O 135 I35
DCVOLTS
o
17, =
>
pa i - POL_I._. x nu.Un o N e Z w -4
5 B T KR ) o & SR T
0 — O
] 2] 3] [2] [5] [e] [7] [8] [=] (o] [1] [ 3] [4] [1s
DG.VOLTS
285 0 O 98 52 O O O 285 O 28 0 O 305 O

47904-A PRE AMPLIFIER




ALL RESISTOR VALUES GIVEN IN OHMS

ALL CAPACITOR VALUES GIVEN IN MICROFARADS
ALL VOLTAGES D.C. NO SIGNAL INPUT — MEASURED WITH V. T.V.M. TO GROUND

Kz 1,000 ; M:=1,000,000

70— 15

7 185 37 70 70 72 O 220 O 0 O 0 O 320

KKlﬁKKK K\_r = Y
kI AR =) =1 B (] B o o 19| Rl Q] 5
u
B T N O e T L P B L Nt O v U A T =
= o S
L7

(18] [19] 29 [o1] [22] [23 [24 [e5] [26] [27] [es] [es] 3o
0

O 295 185 36 0O 70 70 295 220 O 0 O 295

47874-A PHASE INVERTER

70 =25

L7 190 38 76 76 78 0 225 O o O O C 385

" T x| (=
KKF X x ¥
_ £ L O o
o < N 1 I e =Y e = = O ST I
M i | T ol 0
Y] P N 22!2662
© O O

m_mﬁmﬂmﬂ 28] [29] [z0

305 225 O 0 0 0 305

17 a_ 9] [29] [21

O 305 1980 38 0 76

(A

L

=~ [\
3] |5

47903-A PHASE INVERTER
31



NOTES

TECHNICAL DATA
PROJECTOR

105/130 Volts 50/60 Cycles A.C.

Power Cord: 2 Conductor 12 ft., 16 ga. VAC #20632
3 Conductor 12 ft., 16 ga. VAC #47750
Grounding Adapter VAC #47687
FILM SPEED

24 frames per second Sound
16. 7 frames per second Silent

FILM CAPACITY

2000 ft. reels maximum

PHOTO CELL

RCA 927 or equiv. VAC #19210

PROJECTION LAMP

750 Watt Standard DDB (25 hour) VAC #47125
1000 Watt (Optional) DFD (10 hour) VAC #47130
1200 Watt (Optional) DHT (10 hour) VAC #47316

EXCITER LAMP

8.5A/T8/ISCP (BVK) VAC #19299
AMPLIFIER
Power Hmmﬁmom
105 to 130 Volts  50/60 cycles

TUBE COMPLEMENT

T0-15 70-25
Voltage Amplifier 7025 7025
Amplifier Phase Inverter 12AX7 12AX7
Output (2 tubes) 6973 BL6
Rectifier 5Y3 5U4

Fuse: 3 Ampere Buss 3AG or equiv.

Amplifier Load Impedance: 4 and 8 Ohms.

32



TECHNICAL DATA

Projection Lens: T0-15 70-25
Standard 2" F:1, 6 petzval 2" F:1, 6 field flattener
Optional 5/8", 1", 11/2", 2 1/2", 3", 31/2", 4",
Zoom Lens {35 mm - 60mm)
Speaker:
Permanent Magnet 8 Ohm Impedance

WEIGHTS AND DIMENSIONS

70-15 w/5x7 speaker %0-15 w/0o Spkr. 70-25

Length Overall 15 1/2" 15 1/2" 15 1/2"
Height Overall 14 1/27 14 1/2" 14 1/2"
Width Overall 91/2 9 1/2" 91/2"
Equipment Weight 40 1bs. 36 1/2 lbs. 39 1lbs.
Shipping Weight 47 1bs. 43 1/2 Ibs. 46 1bs.

53

J3B
19"
18"
10 1/4"
21 1/2 1bs.

28 1/2 1bs.

ué
18 1/8"
18"
10"
22 lbs.

28 lbs,



14

PROJECTOR HEAD — OPERATOR’S VIEW

MODEL 70-0
No. Part No. Part Name Qty. No. Part No. Part Name Qty.
1 37319-A Lamp house casting assembly 1 24 37327 Silent nameplate 1
2 47609 O Ring drive belt 1 25 58290-0-2 #0 x 3,/.0 Drive screw 2
3 37317-A Motor assembly 1 26 30520 Motor support sleeve 4
4 36310 Blower wheel 1 27 S250-832-8  8-32 x 1/2 Truss head screw 4
5 46212 Pilot larap cap 1 28 5251-540-16 5-40 x 1 Round head screw 1
6 48031 Lens mount pivot 1 20  47114-A Remote control assembly 1
7 46160-R Lens mount lock plate 1 31 47635 Starting lever 1
8 S254-540-2 5-40 x 1/8 Binder head screw 1 32 S277-832-2 8-32 x 1/8 Socket set screw 2
9 28130 Pilot lamp 33 36159-A Film roll assembly 2
10 8253-540-12 5-40 x 3/4 Fillister head screw 2 34 8235-3 #3 "E'" ring 2
11 46376 Belt separator 1 35 36331 Rheostat knob 1
12  S251-440-3 4-40 x 3/16 Round head screw 2 36 47515-A Film shoe 2
13 5254-832-5 8-32 x 5/16 Binder head screw 2 37 36154 Feed sprocket 1
13A S254-540-2 5-40 x 1/8 Binder head screw 2 38 19494 Thrust washer 2
14 47924-A Back cover plate 1 39 48029 Lens mount spring 1
15 36316-A Body casting assembly 1 40 46150-AR Trip cover assembly 1
16 S321-5/16-24 5/16-24 Hex cap nut 1 41 46145-AR Automatic trip lever assembly 1
17 S254-832-4 8-32 x 1/4 Binder head screw 2 42  S277-540-3 5-40 x 3/16 Socket set screw 1
18 37328 Nameplate slow-fast 1 43 47863 Starting lever tab 1
19  48033-A Lens mount assembly 1 44 S251-832-20 8-32x 1 1/4 Round head screw 1
19A 46230 Lens projection field flattener 2" F1.6 1 45 8253-540-14 5-40 x 7/8 Fillister head screw 2
20 S2511-632-36 6-32 x 2 1/4 Brass round head screw 1 46 S254-540-5  5-40 x 5/16 Binder head screw 1
21 S254-540-3 5-40 x 3/16 Binder head screw 3 19303-R Lens mount lock plate spacer (not shown) 2
22 19019-2R Body plate assembly 1 48043 Motor pulley (not shown}) 1
23 5324-632 6-32 Hex nut 1




14

12

7 8 2 101

94600080 fy
208000500 f)
doooedoy £}

»
MNP0 800 87 /y
peoo0000 00 7

PROJECTOR HEAD — OPERATOR’S VIEW
MODEL 70-0

33




oS

PROJECTOR HEAD — BACK SIDE AND REAR VIEW

MODEL 70-0
No. Part No. Part Name Page Qty. No. Part No. Part Name Page Qty.
1 35254-832-4 8-32 x 1/4 Binder head screw 4 27 8254-540-2 5-40x 1/8 Binder head screw 1
2 36155 Film shoe spring 31 2 28 47952 Rewind spring 1
3 36156 Film shoe bracket 31 2 29  46138-A Rewind disc bar & pulley assembly 35 1
4 26836-A Takeup clutch assembly 27 1 30 S235-3 #3 "E" ring 1
5 23217 Takeup belt 2 31 S254-540-5 5-40x 5/16 Binder head screw 1
6 19482 Thrust washer As req'd 32 S251-832-28 8-32 x 1 3/4 Round head screw 1
7 19494 Thrust washer As req'd 33 47697-A Rewind pulley bracket assembly 1
8 47895-A Qiler assembly 1 34 47603-A Qil reservoir 29 1
9 36309 Variable speed rheostat 1 35 8199-5 #5 Plain washer 1
11  8S252-172-3 1-72 x 3/16 Flat head screw 2 36 S251-540-22 5-40 x 1 3/8 Round head screw 1
12 36153 Felt retaining washer 1 38 47535-A Spiral intermediate gear & shaft
13  S5254-540-2 5-40 x 1/8 Binder head screw 1 assembly 27 1
14 47608 0il tube support 1 42  19180-A Sound sprocket drive gear
15 47639 Shuttle spring 1 assembly 27 1
16 47630 Shoulder screw 2 43 8235-3 #3 "E" ring 1
17  47520-A Osc. sleeve & cam hub assembly 23 1 44 19469 Safety shutter trip spring 1
18 47631 Bowed spring 2 45  47993-A Fire shutter assembly with heat
19 47638 Shuttle oscillator spring 1 filter 1
20 S254-540-2 5-40 x 1/8 Binder head screw 1
*21  47527-A Main cam & shutter 2 interruption
(matched pair) 23 1
22  48017-A Shuttle & mounting arm assembly 25 1
23 47637 Spring starting lever plate 1
24 23381 Spring, start lever 1
25 47610 Flat drive belt 1
26 47177 Lug, start lever spring 1

* 47526-A is 3 interruption shutter (matched pair)




LS

PROJECTOR HEAD — BACK SIDE AND REAR VIEW
MODEL 70-0




ELECTRICAL COMPONENTS

MODEL 70-0
No. Part No. Part Name Qty. No. Part No. Part Name Gty.
1 47101 Pilot lamp sleeve 2 16 36306 Resistor, 750 ohm, 20 watt 1
2 19296 Pilot lamp socket 1 17 36308 Resistor, 150 ohm, 30 watt w/tap 1
3 19389 Pilot lamp socket insulator 1 18 19862 Motor terminal insulator 3
4 S251-540-18 5-40 x 1 1/8 Round head screw 2 19 S8254-540-5 5-40 % 5/16 Binder head screw 2
6 26950 Snap switch insulator 1 20 36307 Resistor, 25 ohm, 20 watt |
T 26944 Switch leaf bracket 1 21 S206-1 1/2 0.D. x 1/8 1.D. Inter, & exter.
8 37335 Connector block 1 lockwasher 2
9 26949 Acro snap switch 1 22 26954 Resistor washer 2
12 36309 Variable resistor, 50 watt 150 chm 23 8200-6 #6 Internal tooth lockwasher 2
w/stop 1 24 S324-632 6-32 Hex nut 2
13  5251-632-44 6-32 x 2 3/4 Round head screw 2 25  8251-256-10 2-56 x 5/8 Round head screw 2
14 26953 Resistor spacer 2 26687 Remote control switch (not shown) 1
15 S206-1 1/2 0.D. x 1/8 1.D. Inter. & exter.
lockwasher 2




6§

ELECTRICAL COMPONENTS
MODEL 70-0




09

Ué SPEAKER

No. Part No. Part Name Qty.

48101-A Speaker assembly complete U6 1
1 48112-A Speaker case assembly includes 2, 5,

5A, 5B, 5C, 6, 7, TA, 7B, 17, 18 1
2 48104-A Speaker door assembly includes 14, 15, 16 1
3 48100 Speaker 1
4 47251 Speaker cord 1
5 47798 Handle retainer 2
5A 48123 Handle lift* 2
5B S254-832-5 8-32 x 5/16 Binding head screw* 2
oC S200-8 #8 Internal tooth lock washer* 2
6 48125-A Handle assembly 1
T 5582-1-2 Rubber foot 8
TA S251-632-9 6-32 x 9/16 Round head screw* 8
7B $320-632 6-32 Hex nut* 8
8 48108 Speaker bracket 2
9 48109-A Speaker plug assembly 1
9A S254-540-4 5-40 x 1/4 Binding head screw 2
10 S320-632 6-32 Hex nut 8
11 48116 Shockmount backup 16
12 47860 Rubber bushing 16

*Not shown

No. Part No. Part Name Qty.
13 S250-632-16 6-32 x 1" Truss head screw 8
14 47840 Escutcheon 1
15 48115-A Reel holder assembly 1
16 48110 Speaker position instruction plate 1
17 48114 Pilot pin 2
18 48105A Grill Assembly 1
19 1/4-20 Wing nut 2
20 S199-1/4L.  1/4" Washer 4
21 47576 Spacer 4
22 48107 Speaker support 2
23  48111-1 Speaker cushion 4
24 48111 Speaker cushion 1
25  8254-540-3 5-40 x 3/16 Binding head screw 4
26 48139 1" Rubber moulding 2
27 W-143 Neoprene washer 2




61

Ué6 SPEAKER






